
20” Front Fender (GS600095)

4

6

6

1

5

9

7

2

3

REVISIONS
REV DESCRIPTION DATE APPD.

1 NEW PART NUMBER CREATED 7/25/2023

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 WC000260 MUDGUARD BRACKET, RH, BR1 1

2 WC000261 MUDGUARD BRACKET, LH, BR1 1

3 WC000262 FRONT MUDGUARD SW-812F W/O 
FLAP, RH 20" 1

4 WC000263 FRONT MUDGUARD SW-812F W/O 
FLAP, LH 20" 1

5 GS600093 MUDGUARD CLAMP, 25.4mm 2

6 WC500008 MOUNT, ACC 59mm WITH CLAMP 2

7 WH000070 M5x.8 X 12mm BHCS SS 4

8 WH000004 M5x0.8MM STAINLESS STEEL NYLON-
INSERT LOCKNUT (TT000252) 6

9 WH000076 M5 x 0.8 mm, 10 mmL  BH Hex 
Screw 2

10 WH000080 M5 Flat Washer SS, 10mm OD 6

 UNLESS OTHERWISE SPECIFIED:
 DIMENSIONS ARE IN MILLIMETERS
 UNSPECIFIED TOLERANCES:
 ANGULAR: MACH  .5°   BEND 1°
 LINEAR:  .X      1.0
               .XX    0.4
               .XXX  0.13

THIRD ANGLE PROJECTION
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF WIZWHEELZ INC.  
ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT WRITTEN PERMISSION IS PROHIBITED.

 MATERIAL

 FINISH

DRAWN BY

DATENAME

 DESCRIPTION:

SIZE

B
 Part Number: REV

SCALE: 1:3 SHEET 1 OF 1

WC500009

DO NOT SCALE DRAWING

FENDER KIT, BR1, LH/RH BLADES ARMS AND CLAMPS

SEE INDIVIDUAL COMPONENTS

A A

B B

4

4

3

3

2

2

1

1

4

6

6

1

5

9

7

2

3

REVISIONS
REV DESCRIPTION DATE APPD.

1 NEW PART NUMBER CREATED 7/25/2023

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 WC000260 MUDGUARD BRACKET, RH, BR1 1

2 WC000261 MUDGUARD BRACKET, LH, BR1 1

3 WC000262 FRONT MUDGUARD SW-812F W/O 
FLAP, RH 20" 1

4 WC000263 FRONT MUDGUARD SW-812F W/O 
FLAP, LH 20" 1

5 GS600093 MUDGUARD CLAMP, 25.4mm 2

6 WC500008 MOUNT, ACC 59mm WITH CLAMP 2

7 WH000070 M5x.8 X 12mm BHCS SS 4

8 WH000004 M5x0.8MM STAINLESS STEEL NYLON-
INSERT LOCKNUT (TT000252) 6

9 WH000076 M5 x 0.8 mm, 10 mmL  BH Hex 
Screw 2

10 WH000080 M5 Flat Washer SS, 10mm OD 6

 UNLESS OTHERWISE SPECIFIED:
 DIMENSIONS ARE IN MILLIMETERS
 UNSPECIFIED TOLERANCES:
 ANGULAR: MACH  .5°   BEND 1°
 LINEAR:  .X      1.0
               .XX    0.4
               .XXX  0.13

THIRD ANGLE PROJECTION
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF WIZWHEELZ INC.  
ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT WRITTEN PERMISSION IS PROHIBITED.

 MATERIAL

 FINISH

DRAWN BY

DATENAME

 DESCRIPTION:

SIZE

B
 Part Number: REV

SCALE: 1:3 SHEET 1 OF 1

WC500009

DO NOT SCALE DRAWING

FENDER KIT, BR1, LH/RH BLADES ARMS AND CLAMPS

SEE INDIVIDUAL COMPONENTS

A A

B B

4

4

3

3

2

2

1

1

greenspeed-trikes.com 800.945.9910

GT20RS Rear Rack Fit Kit 
(GS600139)

*REAR RACK SOLD SEPARATELY*

Revised 01/2025



1 Uninstall upper seat stays and hardware.			    				  
Remove seat stay pins and disengage upper seat stays from lower seat stays.

greenspeed-trikes.com 800.945.9910

PARTS LIST:	

Upper seat stay 
hardware

Upper seat stay

GS600105

*Rack load capacity: 50lbs
*Adjust frame shock pressure based on combined load
*Do not exceed trike combined load limit of 300lbs

*RACK NOT INCLUDED*

5

2

4

63

7

REVISIONS
REV DESCRIPTION DATE APPD.

1 INITIAL RELEASE 11/4/2024 CW

2 UPDATED INCLUDED HARDWARE 1/7/2025 CW

ITEM NO. PART NUMBER DESCRIPTION QTY.

2 TT000860 RACK, STAY 195mm 2

3 WC000159 HW, M6 THUMB NUT 2

4 WH000178 M6x1.0 X 35mm SHCS FULL THREAD 2
5 WH000007 M6x1.0 Nylon Locknut SS 2

6 WH000004 M5x0.8MM STAINLESS STEEL NYLON-
INSERT LOCKNUT (TT000252) 2

7 WH000055 M6 Flat Washer w/12mm OD, SS 2

2
11/1/2024CWILBUR

THIRD ANGLE PROJECTION
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF WIZWHEELZ INC.  
ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT WRITTEN PERMISSION IS PROHIBITED.

 MATERIAL

 FINISH

SEE INDIVIDUAL COMPONENTS

DRAWN BY

DATENAME

 DESCRIPTION:

SIZE

B
 Part Number: REV

SCALE: 1:3 SHEET 1 OF 1

WC500018

DO NOT SCALE DRAWING

RACK FIT KIT, 19mm CLAMP, 195mm STAYS

SEE INDIVIDUAL COMPONENTS

 UNLESS OTHERWISE SPECIFIED:
 DIMENSIONS ARE IN MILLIMETERS
 UNSPECIFIED TOLERANCES:
 ANGULAR: MACH  .5°   BEND 1°
 HOLE SIZE AND LOCATION:  0.15
 OTHER LINEAR:   0.5

A A

B B

4

4

3

3

2

2

1

1



greenspeed-trikes.com 800.945.9910

2 Slide 19mm rack clamps over lower seat stays leaving bolts loose.

3 Attach rack and seat stays to seat frame using the M6x35 bolts, M6 washers, and 
M6 nuts.



4 Attach rack stays to 19mm rack clamps and rack. See parts list for fastener specifications.

greenspeed-trikes.com 800.945.9910

5 Adjust seat to desired height and angle. Level rack and secure 19mm clamp bolts.

Rack stay


